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LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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1.000 GHz 1.840 GHz2 | 1.000 MHz 1.77598 GHz | -53.89 dBm -40,89 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.68676 GHz | -54.24 dBém -41,24 dB
1.0 1 3,000 GHz 1.000 MHz | 2.95690 GHz -53,41 dBm | -40,41 dB 1.920 GHz | 3.000 G 1.000 MHz | 2.07247 -5348 dBm | -40.48 dB
3.000 GHz 9.000.GHz | 1.000 MHz 3.75919 GH: 44,23 dBm -31.23 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.75915 GHz | -31.27 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -50.84 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.19248 GHz ~37.91.d8
13.000 GHz 19,500 GHz 1.000 MHz -48.25 dBm 13.000 GHz 12500 GHz 1.000 MHz 18.30034 GHz 37 dB
( i [ [ Il

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ACCJNO042

Page Number

1 A100 of A635

Report Issued Date : Aug. 13, 2020

Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band

2/1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30,000 MHz 1.000 GHz 1.000 MHz 206:68416 MHz | -53.31 dBm 40,31 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 98763868 MHz -53.049 dBm -40,09 d&
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30,000 Mz 1.000 GHz 1.600 MHz 990,54723 MHz | -53.17 dBm —40,17 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 943,52574 MHz -53,18 dBm -40,16 df
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| Range Low | Range Up | RBW | Frequency | powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 93964768 MHz | -52.82 dBm -39,82 dB 30,000 MHz | 1.000 GHz | 852.73613 MHz -53.08 dBm -40,06 d&
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3.000 GHz 9.000.GHz | 1.000 MHz 3.70065 GHz | -44,08 dBm -31.08 dB 3.000 GHz 9.000 GHz | 3.70089 GHz | -45,14 dBm -32.14 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.20997 GHz | -50.90 dBm ~37.90 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.17998 GHz -50.68 dBm ~37.68 dB
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| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz | -53,16 dBm 40,15 dB 30,000 MHz | 1.000 GHz | 966.79410 MHz -53.21 dBm -40,21 d&
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.70798 GHz | -54.24 dBm -41,24 dB 1.000 GHz 1.840 GHz | 1.79825 GHz | -41,11 dB
1 1 3,000 GHz 1.000 MHz | -53,43 dBm | -40,43 B 1.920 G 3.000 GHz 2.03828 GHz iBm -40.28 dB
3.000 GHz 9.000.GHz | 1.000 MHz -43.72 dBm -30.72 dB 3.000 GHz 9.000 GHz | 3.75589 GHz | -44,10 dBm -31.10 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 1 | -50.91 dBm ~37.91 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.21797 GHz -50.65 dBm | ~37.65 dB |
13.000 GHz 19,500 GHz 1.000 MHz 18.27984 GHz -48,16 dBm -35.16 dB 13.000 GHz 12500 GHz 1.000 MHz 18.27584 GHz -48.28 dBm -36.28 dB
{ i 11 ( i w00
Date. 25 JUN.2020 10.06:59 Date. 25 JUN. 2020 10:07:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.10d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit {heck 5 Limit {
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi T 40 dBm
R A 50 dBm i it AR
1 po " oy SR S—— s i e hd 1 " = S — g T
50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz | -53.23 dBm 40,23 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 874.55022 MHz -53.25 dBm -40,25 dB
1.840 GHz2 | 1.000 MHz 1.74408 GHz | -54.09 dBm -41,09 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.76339 GHz | -53.96 dBm -40,96 dB
3,000 GHz 1.000 MHz | 1.02054 GHz -52,99 dBm 1.920 GHz | 1.000 MHz | 1.82018 GHz -52,99 dim | -30.99 di
9.000.GHz | 1.000 MHz 3.81068 GHz | -43,23 dBm 3.000 GHz 1.000 MHz 3.81088 GHz | -44.00 dBm -31 dB
9.000 | 13.000 GHz 1.000 MHz | 11.19998 GHz | -50.88 dBm 9.000 GHz | £ Hz | 1.000 MHz | 10.57255 GHz -50.80 dBm 7.80 dB |
13.000 GHz 19,500 GHz 1.000 MHz 18.25785 GHz -48,11 dBn 13.000 GHz 12500 GHz 1.000 MHz 18.27884 GHz -48.13 dBm 113 dB
[ i SN L il TUIRIANN) e
Date 25 JUN 2020 10:14:.03 Date 25 JUN 2020 10:14:57
trum = ] mm
Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
400 dBy
T . "™ o~ " ' y - PR —
-70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | | Frequency | Power Abs |
30,000 MHz 1.000 MHz 948.85807 MHz | —63.10 dBm —40,10 dB 30,000 MHz | 1.000 GHz | BOE. 53473 MHz -53.13 dém
-38,40 dB 1.000 GHz | 1 1.83978 Ghz |
| [ | = dE
9.000 GHz | 1.000 MHz | -48.84 dBm -35.84 dB 9.000 GHz | 3 -36.00 dB
13.000 GHz 19.500 GHz 1.000 MHz -45.14 dBm -32.1% dB 13.000 5Hz 12,500 GHz 1.000 MHz -32.1% dB
— —
i i ' i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2/ 10MHz

Ref Level 0,00 dBm Offset 5.10d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit {heck 5 Limit {
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
3048 -30 B
40 dBi 40 dBm
.
I I A 1 A A,
= r— »- 50 dBr = = A
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StuE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 910.56222 MHz | —63.08 dBm —40,08 dB 30,000 MHz | 1.000 GHz | 1.000 MH 960.00750 MKz | -52.93 dém 7
1.840 GHz | 1.000 MHz 1.78984 GHz | dB 1.000 GHz | 1.83727 -53.38 dém
1 . _3.000°GHz 1.000 MHz | 2.97139 GHe B 1.820 GHe | 2.98578 m a3
3.000 GHz | 9.000.GHz | 1.000 MHz 5118 GH: -30.91 dB 3.000 GHz | 3.75118 GHz | 3 -31.68 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.63030 GHz | .18 dBm. | ~36.18 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69529 GHz -48.82 dBm | -35.82 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73784 GHz -45.21 dBm -32.21 dB 13.000 GHz 12500 GHz 1.000 MHz 15.72054 GHz -45.27 dBm -32.27 dg
— —
‘ i = [ )i 0
= =]
Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
3048 -30 B
40 dBi 40 dBm
P, ~ P, .
I 1 A ——— 50 dBm 1 3 o~
A [ _——
50
-70 d -70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 964.37031 MHz | —63.04 dBm —40,04 dB 30,000 MHz | 1.000 GHz | 1.000 MH 913.95552 Mz | -52.96 dBm ~39,86 06
1.000 GHz | 1.840 GH2 1.000 MHz 1.B1670 GHz | -53.53 dBm -40,53 dB 1.000 GHz | 1.78144 GHz | -53.62 dBm -40,62 dB
1. . _3.000°GHz 1.000 MHz | 2.97967 dBm | -39,48 dB 1.820 GHe | 2.99658 GH, 6 dBm | B
3.000 GHz | 9.000.GHz | 1.000 MHz 3.80118 GHz | -44,12 dBm -31.12 dB 3.000 GHz | 3.80118 GHz | -44,29 dBm dB
9.000 GHz | 13.000 Gl 1.000 MHz | 12.70129 GHz | -48.98 dBm | ~35.98 dB 9.000 GHz | 13.000 Gl 1.000 MHz | 12.68729 GHz -43.14 dBm | 5,14 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75204 GHz -45.15 dBm -32.15 dB 13.000 GHz 12500 GHz 1.000 MHz 15.73954 GHz -45.13 dBm -32.13 dB
— —
‘ i 0 ' )il i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

T

Ref Level 0,00 dBm Offset 5.10d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 AvgPwr
Limit {heck F Limit (Lhrrx
-1p AfE—HRURIOUS LINE a8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
30 dBm
-40 dBm
1 N, =
! = gt S5 dBim il . = O e
.-A,,J-
60 B
<70 dBr
-20 der -80 dBm
a0 der 90 dem
Start 30.0 MH2 40006 pts StuE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz | 858.26337 MHz | -52.87 dBm | -39,87 dB 30,000 MHz 1.000 GHz | 926.01349 Mkz | -52,79 dém | -39,7% dp
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83979 GH -51.04 dBm -38,04 dB 1.000 GHz | 1.840 GHz | 1.83895 Ghz | -37,34 dB
. _3.000'GH 1.000 MHz | dBm | 3 d8 1.820 G _3.000¢ 2.99874 GHz -39.46dd
000 GHz | 2,000 GHz | 1.000 MHz ~44.89 dBm -31.89 dB 3.000 GHz 2.000 GHz | 3.70188 GHz | -31.48 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -43.21 dim | ~36.21 dB 9.000 GHz | 13.000 GHz | 12.39533 GHz dBm | ~36.03 dB
13.000 GHz 19,500 GHz 1.000 MHz -45.31 dBm -32.31 dB 13.000 GHz 12500 GHz 15.73404 GHz -45.10 dBm -32.10 dg
' TT i | T[ g
n
Ref Level 0,00 dém  Offsat 5.10 dg Mode Auto Sweep Ref Lavel 0,00 dém Offset 5.10d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS e,
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
=30 dBrm
-40 dBm
»
| " 1 P N Y
% = - 50 dBm = = -
1 i
60 e
-70 dBm
-a0 der 60 dém
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency | Power Abs |
30,000 MHz 1.000 GHz | 1.000 MHz | 991.03198 MHz | -53.17 dBm | ~40,17 dB 30,000 MHz 1.000 GHz | 923.18592 Mkz | -53.05 dém |
1.000 GHz | .B40 GH2 | 1.000 MHz 1.B1334 GHz -53.15 dBm -40,15 dB 1.000 GHz | 1.840 GHz | 1.63013 GH -53.56 dBm
. _3.000'GH 1.000 MHz | 2 5 6 dBm | 3 d8 1.820 G _3.000¢ 2 -52,57 dBm | -3 a3
000 GHz | 2,000 GHz | 1.000 MHz 3.746¢ -43.30 dBm -30.30 dB 3.000 GHz 2.000 GHz | 3.74688 GHz -44.55 dBm -31.59 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70329 GHz | -43.22 dim | ~36.22 dB 9.000 GHz | 13.000 GHz | 12.70629 GHz -43.02 dBm | ~36.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.71884 GHz -45.24 dBm -32.24 dB 13.000 GHz 12500 GHz 15.71604 GHz -45.30 dBm -32.30 dB
‘ i 0 ' )il i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.10d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck 5 Limit {
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
20 48 -20 dim
3048 -30 B
40 dBi 40 dBm
PR S, - gt "
I - ot 50 dBm 1 e 2
e el
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -40 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 902.60610 MHz | —63.00 dBm —40,00 dB 30,000 MHz | 1.000 GHz | 1.000 MH 914.44028 MHz -53.04 dBm —40,04 dB
1.840 GHz | 1.000 MHz 1,349 GHz | -53.50 dBm -40,56 dB 1.000 GHz | -40,61 dB
1. . _3.000°GHz 1.000 MHz 2 dB 1.820 GHe | 1.0€ z | 2.5 Gl -39.61 d&
3.000 GHz | 9.000.GHz | 1.000 MHz -30.96 dB 3.000 GHz | 1.000 MHz 3.75188 GHz | -31.67 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 5 B, | ~36.20 4B 9.000 GHz | 13 GHz | 1.000 MHz | 12.66679 GHz ~36.07 dB |
13.000 GHz 19,500 GHz 1.000 MHz -45.17 dBm -32.17 dB 13.000 GHz 12500 GHz 1.000 MHz 15.74454 GHz -32.34 dB
— —
' TT i | T[ g

LTE Band

2/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum e ] mm
Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
400 dBy 40 dBm
! = P re— i = At e,
-70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz B45.60470 MHz | —63.12 dBm —40,12 dB 30,000 MHz | 1.000 GHz | 947.403B0 MHz -52.98 dém ~39,95 db
-50.51 dBm -37.51 dB 1.000 GHz | 1 dB
-52,47 dBm
I -44.26 dBm | - B
9.000 GHz | 1.000 MHz | 08 dim -35.00 dB 9.000 GHz | 3 -43.07 dém | -36.07 dB
13.000 GHz 19.500 GHz 1.000 MHz -45.34 dBm -32.34 dB 13.000 5Hz 1.000 MHz -45.28 dém -32.28 dB
— —
i i ' i ot
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

T

Ref Level 0,00 dBm Offset 5.10d8 Mode Auto Sweep Ref Lavel 0,00 dBm  Offset 5.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit {heck F Limit (Lhrrx
-1p AfE—HRURIOUS LINE a8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
30 dBm
-40 dBm
»
| o — 1 PR SR e—
- == R -50 dBm - = e
-60 db
<70 dBr
-20 der -80 dBm
-0 der 40 dem
Start 30.0 MH2 40006 pts StuE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 926.07446 MHz | —52.24 dBm 30,000 MHz 1.000 GHz | 916.37931 MKz | -53.02 dem —40,02 dB
1.000 GHz | L840 1.000 MHz 1.83181 GH -53.34 dBém 1.000 GHz | 1.840 GHz | 1.B0621 GH -53.28 dém -40,28 dB
. _3.008¢ 1.000 MHz | 2.98722 GHz ,67 dBm | 1. G _3.000¢ 2 G -52,55 dBm |
000 GHz | S.000 1.000 MHz 3.74215 GHz | -43.33 dBm 3.000 GHz 9.000 GHz | 3.74219 GHz -44.53 dBm
9.000 GHz | 13.000 G 1.000 MHz | 12.71779 GHz | -48.83 dBm | ~35.83 dB 9.000 GHz | 13.000 GHz | 12.65279 GHz -43.13 dBm | ~36.13 dB
13.000 GHz 19,500 G 1.000 MHz 15.73784 GHz -45.07 dBm -32.07 dB 13.000 GHz 12500 GHz 15.74304 GHz -45.02 dBm -32.0¢ dB
' TT i | T[ g
Dave: 2 161 44101 Dare: 2
n
Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 AdfE—pEURIOUS LINE ABS Apl -10 dEAR—FLURIOUS LINE ABS Io.
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
=30 dBrm
-40 dBm
» . n
- = - R e -50 dBm — = S
L = et e |
60 e
-70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 930.52204 MHz | —63.02 dBm —40,02 dB 30,000 MHz 1.000 GHz | 933.34583 MHz | -53.08 dém —40,06 db
1.000 GHz | L840 1.000 MHz 1 -53.42 dBm -40,42 dB 1.000 GHz | 1.840 GHz | 1.79739 GHz | -53.63 dBm
. _3.008¢ 1.000 MHz | 2 6 G 3 d8 1. G _3.000¢ 2.97607 GHz -52,63 dBm |
000 GHz | 2.000 1.000 MHz 78218 GHz | B -30,62 dB 3.000 GHz 9.000 GHz | 3.78218 GHz | -44.65 dBm
9.000 GHz | 13.000 G 1.000 MHz | 72828 GHz | -43.10 dBm. | ~36.10 dB 9.000 GHz | 13.000 GHz | 12.70229 GHz -43.20 dBm |
13.000 GHz 19,500 G 1.000 MHz 5.74754 GHz -45.28 dBm -32.28 dB 13.000 GHz 12500 GHz 15.72504 GHz -45.23 dBm
‘ i 0 ' )il
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SPORTON LAB.

FCC RF Test Report Report No. : FG051926B

LTE Band 2/ 1.4MHz

dem  Offset 5.10 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.10 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
an, A A
1 L e e 50 dBm 1 e
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.600 MHz | E 30,000 MHz | 1.000 GHz | 1.000 MHz | 928.98301 MHz -52,76 dBm ;
1.000 GHz | 1.000 MHz 1.000 GHz | 1.840 GHz | 1.67313 GHz | 3.58 dém
1 GHz | 'GHz 1.000 MHz | Bm | -39,56 dB 1.920 GHz | _3.000'GHz 1.000 MHz | -52,25 dBm | -3 B
3.000 GHz | 9.000.GHz | 1.000 MHz -45.95 dBm -32.95 dB 3.000 GHz | 9.000 GHz | 1.000 MHz -47.04 dBm -34.04 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -48.97 dim | ~35.97 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -48.94 dém | ~35.94 dB
13.000 GHz 19,500 GHz 1.000 MHz -45.20 dBm -32.20 dB 13.000 GHz 12500 GHz 1.000 MHz -45.17 dBm -32.17 dg
— —
‘ i i [ i w0
Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 dBi
5048 b ) e P
50 gBr = ~
60 dB
-70 d
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 923.15502 dBm —33,30 0B
1.000 GHz | 1.840 GHz | 1.000 MHz -53.62 dBm -40,62 dB
1.920 GHz | 3,000 GHz 1.000 MHz | -51,81 dBm -38.81 R
3. GHz | 1.000 MHz | -46,21 dBm -33.21 dB
9.000 GHz | 13.000 G 1.000 MHz | 12.65079 GHz | -48.97 dim | ~35.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74884 GHz -45,11 dBm -32.11 dB
—
i TT )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dem  Offset 5.10 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.10 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
' o e A SR 1 2 R A
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-0 der 40 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz SH 1.000 MHz 905.71464 MHz | —63.00 dBm —40,00 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 901.63658 MHz -53.10 dém —40,10 dB
1.000 GHz | 1.000 MHz 1.83979 GHz | -38,06 dB 1.000 GHz | 1.840 GHz | 1.60831 GHz |
1 GHz | ) GHz 1.000 MHz | 2.07463 GHz 1.920 GHz | 3,000 GHz 1.000 MHz | 2.07139 GHz -3 B
3.000 GHz | 9.000.GHz | 1.000 MHz 3.70062 G 3.000 GHz | 9.000 GHz | 1.000 MHz 3.75789 GHz | -33.21 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70279 GHz | Bm. | ~36.02 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | ~36.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.69704 GHz -45.17 dBm -32.17 dB 13.000 GHz 12500 GHz 1.000 MHz -32.22 dB
— —
‘ i o - i 20

Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 dB
40 dBi
50 dar b - PR i S
60 dB
-70 d
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 943,52574 MHz | 24 dBm —33,34 0B
1.000 GHz | 1.840 GHz | 1.000 MHz -53.34 dBm -40,34 dB
1.920 GHz | 3,000 GHz 1.000 MHz | -52,05 dBm -30,05 R
3. GHz | 1.000 MHz -32.84 dB
9.000 GHz | 13.000 G 1.000 MHz | -48.03 dBm ~36.03 dB
13.000 GHz 19,500 GHz 1.000 MHz -45.26 dBm -32.26 dB
—
i TT )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dem  Offset 5.10 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.10 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
. = e 50 dBm ! 3 o et
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz SH 1.000 MHz 947.40380 MHz | —63.08 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 922.68116 MHz —40,02 dB
1.000 GHz | 1.000 MHz 1.83937 GHz | 1.000 GHz | 1.840 GHz | 1.81838 GHz | -40,57 d&
1 GHz | 'GHz 1.000 MHz | i He 1.920 GHz | _3.000'GHz 1.000 MHz | 2 iBm | 39,37 d3
3.000 GHz | 9.000.GHz | 1.000 MHz 3.70062 G 3.000 GHz | 9.000 GHz | 1.000 MHz 3. -45.91 dBm -32.91 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.64429 GHz | £ 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68929 GHz -43.18 dBm | ~36.18 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74554 GHz -32.17 dB 13.000 GHz 12500 GHz 1.000 MHz 15.74504 GHz -45.14 dBm -32.14 dB
— —
‘ i o - i 20

Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 dB
40 dBi
iz 1 o P A
-50 der 5 i
60 dB
-70 d
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 961.945853 MHz | | —33,72 dB
1.000 GHz | 1.840 GHz | 1.000 MHz -53.53 dBm -40,53 dB
1.920 GHz | 3,000 GHz 1.000 MHz | -52,41 dBm -39.41 dB
3.000 GHz | 1.000 MHz | -46.23 dBm
9.000 GHz | 13.000 G 1.000 MHz | 2.69629 GHz | -48.97 dBm |
13.000 GHz 19,500 GHz 1.000 MHz 15.75504 GHz -45.08 dBm -32.08 dB
—
i TT )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dem  Offset 5.10 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.10 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dai -40 dBm
Uan . | Y
1 1 - 2 el =50 dBrm ' . o et
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 912.01840 MHz | —63.03 dBm —40,03 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | §03.11024 MHz -52.96 dem ~39,88 b
1.000 GHz | 1.000 MHz 1.83979 GHz | -51,74 dBm -38,74 dB 1.000 GHz | 1.840 GHz | -40,30 dB
1 GHz | ) GHz 1.000 MHz | 2.00910 GHz -52,47 dBm -30,47 R 1.920 GHz | 3,000 GHz 1.000 MHz | iBm | -3 B
3.000 GHz | 9.000.GHz | 1.000 MHz 3.70119 G -45.98 dBm -32.99 dB 3.000 GHz | 9.000 GHz | 1.000 MHz 3.75118 GHz | -45.86 dBm -32.86 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68079 GHz | -48.96 dBm | ~35.96 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70229 GHz -43.03 dBm | ~36.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75384 GHz -45.29 dBm -32.29 dB 13.000 GHz 12500 GHz 1.000 MHz 15.73454 GHz -44.96 dBm -31.96 dB
— —
‘ i i L i it

Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 dBi
S 1 - PR e
60 dB
-70 dB
-0 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 920.95252 MHz a5 dim —33,45 0B
1.000 GHz | 1.840 GHz | 1.000 MHz 1.65676 GHz | -53.50 dBm -40,50 dB
1.920 GHz | 3,000 GHz 1.000 MHz | 2.97463 GHz -52.31 dBm | -30,31 R
3. GHz | 1.000 MHz 3.80118 GHz | - dBm
9.000 GHz | 13.000 G 1.000 MHz | 12.68729 GHz | -43.17 dBm | ~36.17 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73204 GHz -45.25 dBm -32.25 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2/ 15MHz

dem  Offset 5.10 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.10 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
v 1 s RS P [ 55 ' o e A —
[ Sy A
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 903.29085 MHz | —63.06 dBm —40,06 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 975.51874 MHz -52.90 dém ~32,90 d6
1.000 GHz | 1.000 MHz 1.83979 GHz | -49.22 dBm -36,22 dB 1.000 GHz | 1.840 GHz | 1.81040 GHz | -40,54 dB
1 GHz | 'GHz 1.000 MHz | 2.96959 GHe -39,40 dB 1.920 GHz | _3.000'GHz 1.000 MHz | 2.98578 GHz 39,59 da
3.000 GHz | 9.000.GHz | 1.000 MHz 3.70162 G E -33.46 dB 3.000 GHz | 9.000 GHz | 1.000 MHz 3.74689 GHz | = -33.58 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68679 GHz | -43.10 dBm. | ~36.10 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68929 GHz -43.01 dBm | ~36.01 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74054 GHz -45.00 dBm -32.0% dB 13.000 GHz 12500 GHz 1.000 MHz 15.74404 GHz -45.13 dBm -32.13 dB
— —
‘ i i [ i w0
Ref Level 0,00 dém  Offset 5.10 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 dB
40 dBi
50 dB b . PR et
50 dBr = o
60 dB
-70 d
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz B08.92804 MHz | 28 dBm
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83391 G -53.45 dBm
1.920 GHz | 3,000 GHz 1.000 MHz | 29836 -52,20 dBm | ]
3. GHz | 1.000 MHz 3.79218 | 3 -34.07 dB
9.000 GHz | 13.000 G 1.000 MHz | 12.65829 GHz | - Bm. | ~36.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74204 GHz -45,14 dBm -32.14 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926B

LTE Band 2 / 20MHz

dem  Offset 5.10 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.10 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr
Limit (Lnrnc
PURIOUS LINE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBr
40 da -40 dBm
. o e L P . L DI Sa—
60 B
~70 B 70 diBrn
-20 der -80 dBm
-40 der 90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz | 924.13543 MHz | 5 -39,82 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 90135182 MHz -53.22 dém | -40,22 df
1.000 GHz | 1.000 MHz 1.83937 1.000 GHz | 1.840 GHz | 1.81166 GHz |
1 GHz | ) GHz 1.000 MHz | 3 B 1.920 GHz | 3,000 GHz 1.000 MHz | 2.07889 GHz
3.000 GHz | 2,000 GHz | 1.000 MHz [ -33.82 dB 3.000 GHz | 2,000 GHz | 1.000 MHz 3.74218 GHz |
9.000 GHz | 13.000 GHz 1.000 MHz | -48.94 dBm | ~35.94 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69179 GHz ~36.05 dB
13.000 GHz 19,500 GHz 1.000 MHz -45.24 dBm -32.24 dB 13.000 GHz 12500 GHz 1.000 MHz 15.74754 GHz -32.17 dg
— —
‘ i i L i it
Ref Level 0,00 dBm  Offset 5.10 d8 Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
40 dei
50 dir 1 " i PN
3
60 dB
-70 dB
-a0 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz | 94449525 MHz | ] -39,80 dB
1.000 GHz | 1.840 GHz | 1.000 MHz 1.78354 GHz | -53.54 dBm -40,54 dB
1.920 GHz | 3,000 GHz 1.000 MHz | 2.07787 GHz -52,33 dBm
3.000 GHz | 1.000 MHz 3.78218 GHz | - dBm
9.000 GHz | 13.000 G 1.000 MHz | 12.7 GHz | - Bm. | ~36.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74654 GHz -45.30 dBm -32.30 dB
—
Sporton International (Kunshan) Inc. Page Number 1 A114 of A635

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2ACCJN042

Report Issued Date : Aug. 13, 2020
Report Version : Rev. 01




wamanas. FCC RF Test Report

Report No. : FG051926B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0025
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0009
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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=amanas. FCC RF Test Report Report No. : FG051926B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 4.70 4.93 5.59
Middle CH 3.48 4.61 5.10 5.54 PASS
Highest CH 3.42 4.55 4.96 5.51
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.80 6.32 - -
Middle CH 5.94 6.26 - - PASS
Highest CH 6.26 6.03 - -
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